

CSIRO ACOUSTIC MEASUREMENT REPORT

Commonwealth Scientific and Industrial Research Organisation, Infrastructure Technologies Acoustics Testing Laboratory, Research Way, Clayton, Vic 3168 Australia

Client: Woven Image Pty. Ltd.

37-39 Chard Road, Brookvale, NSW 2100 Australia

Measurement Type: Sound Absorption

AS ISO 354–2006 [R2016]: Acoustics–Measurement of sound absorption in a reverberation room AS ISO 11654–2002 [R2016] (ISO 11654:1997): Acoustics–Rating of sound absorption–Materials and systems

Test Specimen [Specimen area: 3.646 x 3.010 m (10.974 m²)]

Description: Woven Image 9 mm thick <u>'Embossed IV''</u> panels, laid on 18 mm thick <u>'Epsilon'</u>

panels, laid directly on the concrete floor of the room.

Embossed IV and Epsilon Panel Details³

- Embossed IV composition: 9 mm thick 100% PET (51% recycled) composite panel of Mura[™] face laminated to Epsilon and embellished with compressed surface pattern (pattern repeating at 25 mm intervals varying thickness from 7 mm to 9 mm – see lower image at right), compressed polyester fibre composition (non-woven), 5° backwards bevel straight cut edges on all four sides; Supplied for testing as panels of dimension 2800 mm (±2 mm) x 1130 mm (±2 mm) x 9 mm (±7%), Weight (meas.): 2570 g/m²
- Epsilon Composition: 100% PET (50% recycled) panel, compressed polyester fibre composition (non-woven), Straight cut edge on all four sides; Supplied for testing as panels of dimension 3000 mm (±3 mm) x 1210 mm (±3 mm) x 18 mm (±7%), Weight (meas.): 2006 g/m²

Installation

• The reverberation chamber was swept and vacuumed.

- The Epsilon panels were laid directly on the floor of the test chamber and consisted of 3 complete panels; the Embossed IV panels consisted of 3 complete panels and segments cut to cover the Epsilon panels completely with the installed test specimen forming a rectangle 3.646 x 3.010 m, at an angle of 10° from the nearest chamber wall (not parallel, as per AS ISO 354 cl 6.2.1.2).
- The perimeter edges of the test specimen were covered with a skirt of 1 mm thick folded steel angle, 30 mm high. Skirting members were pushed against the edges of the panels; pushing the panels against each other and minimising gaps at the skirt. Gaps between the skirting members and the surrounding chamber floor were sealed with tape.
- Specimen installation was carried out by laboratory staff.



Test specimen installed in laboratory for testing



Detail of patterned face and side of Embossed IV panel and side of the Epsilon panel.



person for any consequences, including but not limited to all losses, damages, costs, expenses and any other compensation, arising directly or indirectly from using any information or material contained in this document. Reports relate only to items tested. No alterations permitted. This report may be distributed only in its entirety. Page 1 of 1